
  
AMENDMENT 

 

TO 

 

OFFICIAL STATEMENT 

Dated May 15, 2018 

 

relating to 
 

$9,900,000 

CITY OF SEGUIN, TEXAS 

(A political subdivision of the State of Texas located in Guadalupe County, Texas) 

UTILITY SYSTEM REVENUE BONDS,  

SERIES 2018 

 

PLEASE BE ADVISED that the referenced final Official Statement, dated May 15, 2018, relating to the 

captioned obligations (the “Bonds”) is hereby amended to reflect corrections on pages -3- and -10-. 

 

On page -3-, under the heading “Reserve Fund,” the amount in the next-to-last sentence in the paragraph 

was changed to $728,561.  Also, on page -10- under the heading “Sources and Uses of Funds,” under the 

sub-headings “Surety Bond Premium” and “Contingency,” the amounts have been corrected.   
[...]
The City Peak Electrical use for 2017 was 81.29 MW and by 2019 it is projected to hit 93 MW.  The City continues to 
grow in residential and commercial. 
 
The Electric Department is currently working on a number of projects for the 2016/17 capital improvements budgets. 
 
1.  Working on 4 underground circuits coming out of Seguin West. 
2.  Upgrading TWACS for Substations communications. 
3.  Working on ESRI mapping, work orders and mobile orders and trying t tie in with Tyler. 
4.  Jefferson St pole replacement. 
5.  3 Phase Underground project Stremple Road. 
6.  Distribution System Capacitors. 
7.  Star Meter MTU / twacs Conversion. 
8.  Fiber to 3-Substations. 
 

10 Largest Electric Customers1 
 
Name                                                    Type of Entity                   kWh Sales Revenues 

 
Niagara Bottling LLC Manufacturing 30,146,400 $2,437,321 

Tyson Chicken Processing Plant 22,755,600 1,827,865 

Seguin ISD School District 12,137,457 1,223,693 

Texas Lutheran University University 12,634,607 1,042,279 

Hexcel Corp/Post Petition Manufacturing 12,081,600 982,918 

Guadalupe Regional Medical Center Hospital 10,651,221 923,007 

Mini-Grip Manufacturing 9,559,900 763,291 

Guadalupe County County 7,007,590 658,746 

Wal-Mart Retail Sales 4,585,000 414,346 

HEB Retail Sales 4,303,000 383,180 

  
____________ 
1 October 2016 - September 2017. 
 

kWh Energy Analysis 

 

   kWh   kWh   Customer  

 Year  Purchased  Growth  Consumption  Growth  Count   Growth 

         
2003-04 271,220,166 -2.15% 254,848,859 -1.7% 7,824 0.4% 
2004-05 284,655,929 4.95% 271,525,856 6.5% 7,903 1.0% 
2005-06 288,134,848 1.22% 273,368,582 0.7% 7,921 0.2% 
2006-07 287,444,316 -0.24% 271,933,622 -.52% 7,933 0.2% 
2007-08 297,724,158 3.58% 282,241,983 3.79% 8,051 0.4% 
2008-09 292,408,513 -1.79% 277,042,385 -1.84% 8,014 -0.5% 
2009-10 302,100,002 3.31% 282,102,433 1.83% 8,011 0.0% 
2010-11 310.175.128 2.67% 293,799,122 4.15% 8,210 3.4% 
2011-12 306,960,799 -1.04% 281,673,636 -4.13% 8,247 0.5% 
2012-13 335,747,515 9.38% 283,520,517 .66% 8,293 0.6% 
2013-14 344,327,169 2.56% 287,631,799 1.45% 8,340 0.6% 
2014-15 305,143,171 -11.38% 269,528,056 -6.29% 8,500 1.9% 
2015-16 297,035,140 - 2.66% 282,255,073 4.72% 8,438 -0.7% 
2016-17 329,736,280 10.77% 313,410,061 11.04% 8,538 1.19% 

 

 

 

 

 

 



 

 A-12 

Electric Sales and Peak Demand   

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 
 
 
____________  
Note:  Data on Peak Demand furnished by LCRA. 

 
Electric Rates (Effective October 1, 2014) 
 
Residential Electric - RES:  Applicable to individually metered residential dwellings. 
 
Applicable to individually metered residential dwellings. 
 

Customer Charge, per meter: $12.00 
Energy Charge per kWh: $.0325 
PCRF Charge per kWh: $.0625  
  

Small Commercial - SCS:  Applicable to non-residential customers or multiple dwelling unit residential customers billed 
through one meter and whose peak demand does not exceed 25 KW. 
 

Customer Charge, per meter:  $25.00 
 Energy Charge per kWh:  $.0295 
 PCRF Charge per kWh:  $.0625 
 
Large Power Commercial - LPS:  Applicable to non-residential customers whose peak KW is between 25 and 500. 
 
 Customer Charge, per meter: $75.00 
 SECONDARY Customer Energy Charge per kWh: $.0275 
 SECONDARY Customer Demand Charge per KW: $2.00 
 PCRF Charge per kWh both SECONDARY & PRIMARY: $.0625 
 PRIMARY Customer Energy Charge per kWh: $.026675 
 PRIMARY Customer Demand Charge per kWh: $1.94 
 
Large Power Industrial - IND:  Applicable to non-residential customers whose peak KW is greater than 500. 
 
 Customer Charge, per meter: $200.00 
 SECONDARY Customer Energy Charge per kWh: $.013 
 SECONDARY Customer Demand Charge per KW: $3.00 
 PCRF Charge per kWh both SECONDARY & PRIMARY: $.0625 
 PRIMARY Customer Energy Charge per kWh: $.011 
 PRIMARY Customer Demand Charge per KW: $3.00 
 

SECURITY LIGHTS 

 
100 watt lamp per month:  $  7.25 

 150 watt lamp per month:  $11.03  
 1500 watt lamp per month:  $52.00 
 

 
Year 

  
kWh Sales 

  
Revenues 

 Peak Demand 
(kWh) 

    
2004-05 271,525,856 18,837,026 60,166 

2005-06 273,368,582 23,610,394 59,300 

2006-07 271,933,622 23,337,950 64,180 

2007-08 282,241,983 25,747,926 57,924 

2008-09 277,042,385 28,210,092 59,461 

2009-10 282,102,433 26,446,221 64,000 

2010-11 293,799,122 26,804,696 66,000 

2011-12 281,673,636 25,975,472 62,000 

2012-13 283,520,517 25,448,070 63,000 

2013-14 287,631,799 25,852,212 68,000 

2014-15 269,528,056 26,747,282 68,000 

2015-16 282,255,073 27,334,190 70,230 

2016-17 313,410,061 29,730,883 81,287 



 

 A-13 

Setup fee for 100 or 150 watt lamps: 
 Existing Pole  $100.00 
 Wood Pole installation  $250.00 
 Steel or Composite Pole  Actual Cost 
Setup fee for 1500 watt lamps: 
 Existing Pole  $430.00 
 Wood Pole installation  $580.00 
 Steel or Composite Pole  Actual Cost 
 

Rio Nogales Power Project 
 
The commercial operation of the Rio Nogales Power Project commenced on June 1, 2002.  This electric power plant is 
located in the Seguin Industrial Park and was developed by Constellation Power Source, a wholly owned subsidiary of 
Baltimore Gas & Electric.  On December 15, 2006 the ownership interest in Rio Nogales was acquired by an affil iate of 
Tenaska Power Fuel, LP from Constellation.  On April, 2012, the ownership interest in Rio Nogales was acquired by City 
Public Service of San Antonio.  The plant is a state-of-the-art, highly efficient power generation facility utilizing clean 
burning natural gas.  The project is an 800 MW natural gas fired combined cycle power plant.   
 

WATER PLANT AND DISTRIBUTION SYSTEM 

 
The Seguin’s Surface Water Treatment Plant has a peak production capacity that exceeds 11.635 million gallons per 
day with an additional allotment per contract of 7.3 million gallons of groundwater per day that may be purchased from 
the Schertz-Seguin Local Government Corporation.  
 
The Seguin distribution system is supported by a three million, two million and two seventy thousand gallons ground 
storage tank with three hundred twenty thousand gallons in storage at the clear well.  This is enhanced by the addition of 
four elevated storage tanks, three with a capacity of one million gallons each, one with a capacity of five hundred 
thousand gallons. 
 
The City water customers are classified into commercial and residential with separate rates for inside and outside the 
city limits.  Both residential and commercial inside classifications have shown a growth through the years. 
 
The Texas Commission on Environmental Quality has authorized the City to divert and use an amount of water not to 
exceed 7,000 acre-feet (2,280,957,000 gallons) annually from the impoundment reservoir (Lake Seguin) maintained for 
municipal purposes in and around the City.  The City has also entered into a contract with the Guadalupe-Blanco River 
Authority to purchase 1,000 acre-feet of water from Canyon Lake per year.  This supply was purchased to ensure that 
the City would have ample supply of water during drought conditions. 
 

WATER AND SEWER PROJECTS 
 
Seguin completed the construction of several major water and sewer improvement projects during Fiscal Year 2014-15.  
The projects are part of the Utility Capital Projects as set by City Council or Utility System Revenue Bonds.  Following is 
a list of some of those projects: 
 
Booster Pump Station. 
 
Rehabilitation of 12 dual filters. 
 

Classification of Customers 

 
Year Residential Inside Residential Outside Commercial Inside Commercial Outside 

     
2006 5,636 149 1,087 2 

2007 5,658 149 1104 2 

2008 5,679 151 1,116 2 

2009 5,869 5 1,170 2 

2010 5,847 4 1,167 2 

2011 5,864 4 1,199 2 
 
 
 
 

2012 5,896 4 1,204 2 

2013 5,911 4 1,199 2 

2014 5,951 1 1,184 2 

2015 6,007 0 1,250 0 

2016 6,087 0 1,307 0 

2017 6,130 0 1,381 0 

 



 

 A-14 

Water Rates (Effective October 1, 2017) 

 

Residential:  

  
Capacity Charge $22.30 
1 - 10,000 gallons used $  3.88 (per 1,000 gal) 
10,001 - 35,000 gallons used $  4.43 (per 1,000 gal) 
35,000 and above gallons used $  4.99 (per 1,000 gal) 
 

Commercial, Industrial, Governmental, and Multi-Family: 
 
Capacity Charge $48.13 
First 12,000,000 gallons used (per 1,000 gal) $  4.40 
All additional gallons used (per 1,000 gal)) $  3.76 

 

INDUSTRIAL SURFACE WATER  (Effective October 1, 2017) 
 
Capacity Charge per meter $48.13 
All gallons used $  3.30 (per 1,000 gal) 
If ground water has to be used $  3.76 (per 1,000 gal) 

 
Historical Water Consumption 

 

Gallons   2013  2014  2015  2016  2017 

       
Yearly Use  1,973,940,947 2,093,764,881 2,101,380,329 2,103,558,145 2,285,596,000 

Daily Average  5,408,057 5,736,342 5,757,206 5,763,123 6,261,907 

Daily Maximum  6,789,564 6,726,582 6,529,826 6,612,816 7,206,000 

  09/30/13 09/30/14 09/30/15 09/30/16 09/30/17 

 

Top Ten Water Customers 
Twelve Month Period (10-01-16 thru 10-31-17) 
 

         Gallons Used Water   

Name   (1,000)   Revenues 

   
   

Tyson 334,937,070 $1,066,265 

Niagra Bottling, LLC 263,676,932 936,897 

Texas Lutheran University 40,793,890 187,276 

Guadalupe Regional Medical 27,375,587 121,045 

Continental Automotive Sys Inc 22,855,500 97,723 

Seguin ISD 18,413,775 97,663 

Guadalupe County Admin 17,335,050 82,186 

Stone Ranch Townhomes 12,697,000 54,924 

MA Ranch @ Seguin LLC 11,554,500 54,346 

   

San Antonio City Public Service - Potable Water 476,243,479 $1,557,717 

San Antonio City Public Service - Reuse Water 174,971,778 $   319,452 

 
WASTEWATER PLANT 

The Walnut Branch Treatment Plant is an activated aeration type plant.  The design capacity of the Walnut Branch 
Wastewater Treatment Plant is 4.9 MGD and its present daily average and peak flows are: 3.39 MGD (average) and a 2 
hour peak load of 12 MGD.  See discussion under “WATER PLANT AND DISTRIBUTION SYSTEM - Water and Sewer 
Projects” herein. Units at the facility are as follows: 
 
Head Works (Lift Station, Manual Bar Screen, Mechanical Screen) 
Two Primary Clarifiers 
Aeration Basin 
Three Final Clarifiers 
Chlorine Contact Basin 
Drying Beds 
Dechlorination System 



 

 A-15 

 
Present influent and effluent quality is as follows: 
 

 Influent Effluent % Removal 
    
BOD 66.65 1.59 97.61% 

 
The Geronimo Creek Treatment Plant is an activated aeration type plant.  Its design capacity is 2.13 MGD, a daily 
average flow of 1.69 MGD, and a 2-hour peak load of 4.2 MGD.  Units at the facility are as follows: 
 
Head Works (Lift Station, Manual Bar Screen, Mechanical Screen) 
Oxidation Channel 
Final Clarifiers 
Chlorine Contact Basin 
Drying Beds 
Dechlorination System 
 
This treatment plant is able to meet its effluent requirements at this time.  Present influent and effluent quality is as 
follows: 
 

 Influent Effluent % Removal 
.    
BOD 106 1.965 98.15% 

 

 

SEWER RATES:  (effective October 1, 2017) 

 

Residential: 
 
Up to the first 2,000 Gallons of water used   $27.32 
The next 6,000 gallons used $  4.10 (per 1,000 gal) 
Max charge for 8,000 gallons of water used) $51.52 
Fixed sewer fee for wastewater service only   $37.74 
and no metered water 

 

Commercial and Industrial: 
 
Capacity Charge   $45.07 
First 8,000,000 gallons of water used $  4.23 (per 1,000 gal) 
All additional gallons used $  3.28 (per 1,000 gal) 
Fixed sewer for wastewater service only $37.74 
and no metered water 
 

Industrial User Charge and Fee:  
 
Permit Fee for all Commercial & Industrial users $4.00/month 
Permit Fee for all discharge to the POTW (per 1,000) $  .06  
Based on water usage monthly above 200,000 gallons of 
water per month or document of metered discharge  
 

Industrial User Metered Sewer: 
 
Capacity Charge  $45.07 
First 8,000,000 gallons of water used $  4.10 (per 1,000 gal) 
All additional gallons used $  3.14 (per 1,000 gal) 
 

Solid Water Services: Garbage Effective October 1, 2017 
 Recycling Effective October 1, 2017 

 
Each residential account has one garbage container $13.89 
Each additional container  $  6.20  
Each residential account has one recycle container $  3.11 
 
 

 
 
 



 

 A-16 

SALES TAX: 

 
Charged to non-residential customers for electric and to residential customers for garbage and recycling: 
 
 State Sales Tax 6.25% 
 City Sales Tax 1.50% 
 County Sales Tax   .50% 
 
 Total Sales Tax 8.25% 
 

Top Wastewater Customers 
Twelve Month Period (10-01-16 thru 9-30-17) 
 

         Gallons Used    

Name   (1,000)   Revenues 

   
Niagra Bottling LLC 87,907,927 $ 302,274 

TLU 29,497,290 127,166  

Guadalupe Regional Medical Center 26,270,087 107,860  

Guadalupe Co Admin 17,073,000             74,854  

Seguin ISD 10,789,268              56,514  

Stone Ranch Townhomes 11,605,000 46,881  

Summers Bend Apts 10,380,000 41,835  

Hexcel 8,035,000              32,417  

   
METERED SEWER   

Tyson 287,003,899         855,314  

CPS Energy 71,628,141        301,552  
 

ENVIRONMENTAL MATTERS 

The City is very aware and concerned about the potential impact that a utility operation can have on the environment.  
The City is continually and aggressively pursuing total environmental compliance.  The utilities are subject to continuing 
environmental regulation.  Federal, state and local standards and procedures which regulate the environmental impact 
of electric utilities are subject to change.  These changes may arise from continuing legislative, regulatory and judicial 
action regarding such standards and procedures.  Consequently, there is no assurance that the City’s units in operation, 
or any that may be constructed by the City or for the use of the City, will remain subject to the regulations currently in 
effect, will always be in compliance with future regulations or will always be able to obtain all required operating permits. 
 
The City is in full conformance with the regulations as they are adopted.  The TCEQ has also given the City a “superior” 
rating of its water systems.  TCEQ and EPA required an industrial pretreatment program that has been developed for 
industrial wastewater discharges. This program requires testing and city inspection of industrial user’s to ensure 
compliance of  the permit  issued by the city  to the affected industry. 
 

SCHERTZ/SEGUIN LOCAL GOVERNMENT CORPORATION 

 
The Schertz/Seguin Local Government Corporation (the “Corporation”) is a public, nonprofit corporation organized to 
aid, assist, and act on behalf of the cities of Schertz and Seguin in acquiring, constructing, maintaining, and operating a 
water utility system.  The participating governments have an ongoing financial responsibility to fund the operation of the 
corporation through either purchase of services or by subsidizing the operations.  Separate financial statements for the 
Corporation may be obtained by contacting the Finance Director of the City of Seguin. 
  
In December 1999, the Corporation issued $10,000,000 in revenue bonds for the purpose of developing an alternate 
water system.  The bonds are backed by the revenues derived from existing water systems of the Cities of Schertz and 
Seguin.  In addition, the “Advances of Participants” were refunded out of the proceeds of the bonds.   
 
In February 2001, the Corporation issued $41,040,000 in revenue bonds for the purpose of building, improving, 
extending, enlarging, and repairing the Corporation’s utility system to conserve, store, transport, treat, purify, distribute, 
sell, and deliver water to the Cities of Schertz and Seguin. 
 
In May 2005, the Corporation issued $8,500,000 in refunding bonds to advance refund the callable portion of the Series 
1999 issue.  This refunding was for the purpose of achieving debt service savings for the Corporation. 
 
 



 

 A-17 

In November 2007, the Corporation issued $38,425,000 in revenue and refunding bonds.  The refunding was for the 
purchase of achieving debt service savings and it refunded the callable portion of the Series 2001 issue.  The new 
money portion in the amount of $7,500,000 was for continued expansion and improvements to the Corporation's utility 